
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0026638 

Discharge Class (CL): 05 DEC Number: 7-5007-00012/00001 

Toxic Class (TX): T  Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 07 - 05 Expiration Date (ExDP): ExDP 

Water Index Number: ONT-66-12-
P296 Item No.: 898 - 228 

Modification Dates (EDPM):  
Compact Area: IJC 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 

See Next Page 

 
is authorized to discharge from the facility described below: 
[...]
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 1 OF 30 
 
  

 
 

SPDES Permit Fact Sheet 
Ithaca (C), Ithaca (T), Dryden (T) 

 
IAWWTP 

NY0026638 
 
  
 

 
 
 
 
 
 

  



  
Permittee: Ithaca (C), Ithaca (T), Dryden (T)  Date: April 25, 2024    v.1.1 
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 2 OF 30 
 
  

Contents 
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 4 

Facility Information ..................................................................................................................... 5 

Site Overview ......................................................................................................................... 6 

Enforcement History ............................................................................................................... 7 

Existing Effluent Quality .......................................................................................................... 7 

Additional Site-Specific Concerns ........................................................................................... 7 

Receiving Water Information ...................................................................................................... 7 

Impaired Waterbody Information............................................................................................. 7 

Critical Receiving Water Data and Dilution Ratios .................................................................. 7 

Permit Requirements ................................................................................................................. 8 

Whole Effluent Toxicity (WET) Testing ................................................................................... 8 

Anti-backsliding ...................................................................................................................... 8 

Antidegradation ...................................................................................................................... 8 

Discharge Notification Act Requirements ................................................................................ 9 

Stormwater Pollution Prevention Requirements ...................................................................... 9 

Biennial Pollutant Scan ........................................................................................................... 9 

Mercury .................................................................................................................................. 9 

Industrial Pretreatment Program ............................................................................................. 9 

Schedule(s) of Compliance ....................................................................................................10 

Schedule(s) of Additional Submittals .....................................................................................10 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................11 

POLLUTANT SUMMARY TABLE - Outfall 001 .........................................................................11 

POLLUTANT SUMMARY TABLE - Outfall 007-012 ..................................................................20 

Appendix:  Regulatory and Technical Basis of Permit Authorizations ........................................25 

Regulatory References ..........................................................................................................25 

Outfall and Receiving Water Information ...............................................................................25 

Existing Effluent Quality .........................................................................................................26 

Permit Requirements .............................................................................................................26 

 
  



  
Permittee: Ithaca (C), Ithaca (T), Dryden (T)  Date: April 25, 2024    v.1.1 
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 30 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit renewal and 
full technical review has been drafted for the Ithaca Area Wastewater Treatment Plant (IAWWTP). 
The details of these changes are specified below and in the permit: 
General Updates 

• Updated permit format, definitions, and general conditions 
• Corrected facility SIC code from 9200 to 4952 
• Added facility coordinates to cover page 
• Added co-permittees page and summary of additional outfalls page 
• Removed Outfalls 002 – 006 
• Added stormwater no exposure language 
• Added Mercury Minimization Plan (MMP) Type I program requirements 
• Updated monitoring locations 
• Updated industrial pretreatment program language 

o Adjusted submittal deadline from 28 days after reporting period to 60 days 
Outfall 001 

• Increased temperature sampling frequency from 3/day to continuous and added daily 
minimum monitoring requirement 

• Adjusted flow and loading limitations for BOD5 and TSS to reflect two significant digits 
• Added monthly average summer ammonia limit of 21 mg/L and schedule of compliance 
• Added monthly average monitoring requirement for winter ammonia 
• Added daily max effluent limitation for mercury of 50 ng/L 
• Added daily max monitoring requirement for nitrite 
• Added whole effluent toxicity (WET) action levels of 3.0 TUa and 16.0 TUc 
• Added concentration monitoring for bis(2-ethylhexyl) phthalate (kept load action level) 
• Added requirement for biennial pollutant scan 
• Removed monitoring requirement for TKN 
• Removed influent sampling requirement for settleable solids and ammonia 
• Removed effluent limitation for trichloroethylene, tetrachloroethylene, and cadmium 
• Removed action levels for chloroform, trans-1,2-dichloroethylene, methylene chloride, 

copper, lead, nickel, silver, and zinc 
Outfalls 007-012  

• Added permit limits tables for Outfalls 007-012 to Fall Creek and Cascadilla Creek 
• New effluent limitation for flow set at max pumping capacity to each creek 
• New daily max effluent limitation for ammonia (as N) of 21 mg/L 
• New 7-day average fecal coliform limit of 400 mg/L 
• New daily max effluent limitation for total residual chlorine of 0.05 mg/L 

Schedule of Compliance 
• Removed schedule item for submittal of annual Operation and Maintenance Report 
• Added item for meeting the final effluent limitation at Outfall 001 for summer ammonia 

o Added interim milestones for submittal of preliminary engineering report and 
design documents 

Schedule of Additional Submittals 
• Added quarterly sampling requirement for Per-and Polyfluoroalkyl Substances (PFAS) 

and 1,4-Dioxane (1,4-D) for four continuous quarters 



  
Permittee: Ithaca (C), Ithaca (T), Dryden (T)  Date: April 25, 2024    v.1.1 
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 30 
 
  

• Water Treatment Chemical (WTC) annual report form, annual flow certification, Whole 
Effluent Toxicity (WET) testing, Stormwater No Exposure Re-certification, Mercury 
Minimization Plan (maintained onsite), Biennial Pollutant Scan (maintained onsite), and 
the pretreatment program annual report 

This factsheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
about the regulatory basis for the effluent limitations and other conditions contained in 
this permit are in the Appendix linked throughout this factsheet. 

Administrative History 
6/1/2000 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 6/1/2005. The 2000 
permit, along with all subsequent modifications, has formed the basis of this permit. 

 
The 2000 permit was administratively renewed in 2005, 2010 and again in 2015.  

  
8/1/2001  The 2000 permit was modified to increase the monthly average flow from 10 to 

13.1 MGD.  
 
4/11/2019 Permittee submitted a request to modify the permit to include additional outfalls for 

alleviating periodic ice jams along Fall Creek and Cascadilla Creek. As support for 
the modification, Permittee also submitted an NY-2A application, which was 
incomplete. 

 
5/1/2019 NYSDEC sent a Notice of Incomplete Application requesting additional material be 

submitted, including an engineering report describing the proposed new outfalls. 
 
5/21/2019 Permittee re-submitted the modification request along with a complete engineering 

report.  
 
12/4/2019 Permittee submitted a timely and sufficient application for renewal. 
 
6/1/2020 The current permit was extended pursuant to SAPA1. NYSDEC must complete a 

full technical review before any permit modifications can be made. 
 
10/22/2020 NYSDEC informed Permittee that modification request will now be handled as a 

full technical review of the SAPA extended permit. NYSDEC requested resubmittal 
of new form NY-2A along with all required sampling. 

 
1/14/2021 NYSDEC received revised engineering report and NY-2A application without 

complete sampling. Agreed sampling data could be delayed until completion of 
construction in order to obtain representative effluent data. 

 
3/30/2022 NYSDEC received complete NY-2A sampling data. 
 
Please see the Notice of Complete Application, published in the Environmental Notice Bulletin 
and newspapers, for information on the public notice process. 

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 



  
Permittee: Ithaca (C), Ithaca (T), Dryden (T)  Date: April 25, 2024    v.1.1 
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 30 
 
  

Facility Information 
This is a publicly owned treatment works, jointly owned by the City of Ithaca, Town of Ithaca, and 
Town of Dryden, that receives wastewater from domestic and industrial users from a collection 
system consisting of separate sewers. The treatment plant was originally constructed in the 
1960’s and upgraded to its current layout in the mid-1980’s. The treatment plant was expanded 
from 10 MGD to a design flow of 13 MGD in 2001 and modified in 2003 to provide phosphorus 
removal. The current treatment plant consists of the following: 

• Screening and Grit Removal  
• Primary Clarification  
• Activated Sludge Secondary Treatment (via aeration tanks) 
• Final Clarification 
• Phosphorus Removal via Actiflo Process (with ferric chloride) 
• Chlorine Disinfection 

Sludge is anaerobically digested and thickened before being hauled to the Ontario County landfill.  

OUTFALLS: Outfall 001 consists of a 48” outfall pipe that extends into Cayuga Lake ~2300 feet 
from the shoreline with an ~200ft long multi-port diffuser (20 ports). Outfalls 003-006 were 
previously used for pump station overflows, and documentation of their closure was submitted to 
DEC in 2018. These outfalls are being removed from the permit. Outfall 002 is the treatment plant 
emergency bypass and will remain operational in accordance with 750-2.7 but will no longer be a 
permitted outfall. This permit renewal includes the addition of six (6) new seasonal outfalls, 007-
012, along Fall Creek and Cascadilla Creek for use in melting ice jams and preventing 
neighborhood flooding. These outfalls will consist of fire hydrants equipped with tablet 
dechlorinators.  

The facility accepts wastewater from the following municipalities:  
Municipality POSS # or SPDES # Collection System 

City of Ithaca NY0026638 Separate 
Town of Ithaca NYS700040 Separate 
Town of Dryden NYS700038 Separate 

The facility accepts wastewater from the following significant industrial users and will be given a 
new requirement for development of an industrial pretreatment program:  

Significant Industrial User (SIU) Categorical Reference 
Evaporated Metal Films (SIC 8091) - 

Cornell University (SIC 8221) - 
Cornell College of Veterinary Medicine (SIC 0241 – Dairy Farms) 40 CFR Part 412 

 
EFFLUENT REUSE FOR HEATING/COOLING HARBOR DEVELOPMENT 
In February 2022 an energy reuse project was installed that utilizes the IAWWTP effluent as a 
heating and cooling source for a new nearby development. A portion of the effluent enters a 
closed-loop heat exchanger system to provide heating/cooling for the building and then returns to 
the outfall pipe. After evaluation of a worst-case scenario, it was determined that given the max 
flow to the heat exchangers and the max increase in intake vs. effluent temperature, the thermal 
water quality requirements under 6 NYCRR 704.2(b)(3) can be maintained and no changes to the 
SPDES permit temperature limitations are necessary at this time. 



  
Permittee: Ithaca (C), Ithaca (T), Dryden (T)  Date: April 25, 2024    v.1.1 
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 30 
 
  

Site Overview 

 

Effluent Sampling Point 
for Total Residual 

Chlorine, Fecal Coliform, 
and Temperature 

Outfall 001 

Cayuga Lake, Class A 

Ithaca Area 
Wastewater Treatment 

Plant (IAWWTP) 



  
Permittee: Ithaca (C), Ithaca (T), Dryden (T)  Date: April 25, 2024    v.1.1 
Facility: IAWWTP  Permit Writer/Water Quality: Monica Moss 
SPDES Number: NY0026638   
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 30 
 
  

Enforcement History 
Environmental regulatory compliance and enforcement information for this facility can be found 
on the Enforcement and Compliance History Online at https://echo.epa.gov. 
 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and permit limitations for 
discharges from the facility.  Concentration and mass data are presented, based on Discharge 
Monitoring Reports submitted by the permittee for the period 10/2015 to 10/2020. In addition, data 
from the NY-2A application was used to supplement this information. Appendix Link  
 

Additional Site-Specific Concerns  
The facility is located within the International Joint Commission (IJC) – Great Lakes compact area. 
As required by 40 CFR Appendix F to Part 132, discharges to the great lakes will be given water 
quality based effluent limitations as both concentration and mass. In addition, the IAWWTP, along 
with portions of the neighborhood near Outfalls 007-012, are located within an environmental 
justice area.  

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Sewage Cayuga Lake, Southern End, 
Class A 

002 - 006 Removing from Permit - Plant Bypass and Pump Station Overflows 

New 007 - 009 4952 Treated Sanitary Sewage 
(for melting of ice jams) 

Fall Creek, Class B 

New 010 – 012 4952 Cascadilla Creek, Class C 
 

The location of the outfall(s), and the name, classification, and index numbers of the receiving 
waters are indicated in the Outfall and Receiving Water Summary Table at the end of this fact 
sheet. Appendix Link  
 
Impaired Waterbody Information 
The Cayuga Lake, Southern End (PWL No. 0705-0040) is listed on the 2018 New York State 
Section 303(d) List of Impaired/TMDL Waters as impaired due to phosphorus, silt, and sediment 
with a suspected source of municipal and non-municipal point source discharges. DEC has 